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DESCRIPTION QTY

1 10 Hurdle Cart Base 1

2 10 Hurdle Cart Handle 1

3 Plate Mount Swivel Caster 2

4 Plate Mount Rigid Caster 2

5 M6 Flat Washer 16

6 M6 Lock Washer 16

7 M6 x 12mm Hex Bolt 16

8 M10 Flat Washer 8

9 M10 Nylock Hex Nut 4

10 M10 x 25mm Hex Bolt 4

Tools Needed:

2x Adjustable Wrench

2x Adults

Part # Description

REPL40101 Swivel Wheel Kit includes one wheel and the HDWE to attach it

REPL40102 Rigid Wheel Kit includes one wheel and the HDWE to attach it

REPL40103 HDWE Kit includes all the HDWE to assemble the frame

Replacement Parts

Part # Description

REPL40101 Swivel Wheel Kit includes one wheel and the HDWE to attach it

REPL40102 Rigid Wheel Kit includes one wheel and the HDWE to attach it

REPL40103 HDWE Kit includes all the HDWE to assemble the frame

DESCRIPTION QTY

1 10 Hurdle Cart Base 1

2 10 Hurdle Cart Handle 1

3 Plate Mount Swivel Caster 2

4 Plate Mount Rigid Caster 2

5 M6 Flat Washer 16

6 M6 Lock Washer 16

7 M6 x 12mm Hex Bolt 16

8 M10 Flat Washer 8

9 M10 Nylock Hex Nut 4

10 M10 x 25mm Hex Bolt 4
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